Model CB 10V

4” ROTARY BAND SAW

@ HITACHI

Jj /M@ @® ﬂ@ﬂw% B
/, @W/ N 0/ 22N
4 :

4
—
e .

1 CB 10V



@HITACHI 4” ROTARY BAND SAW

Model CB 10V

ITEM PART NO. SUPPLY ITEM PART NO. SUPPLY
NO. NO. USED DESCRIPTION QTY NO. NO. USED DESCRIPTION Q1Y
1 977092 1 Oit Seal 38 977120 1 Tension Spring
2 6300VV 1 Ball Bearing 6300VVCMAV2S 39 949455 1 Spring Washer M6 10
3 949568 1 Lock Nut M8 10 40 977117 1 Cover Screw (A}
4 949433 1 Bolt Washer M8 10 41 949426 2 Washer M8 10
5 977094 1 Worm 42 949531 1 Split Pin  D2x12 10
6 977093 1 Screw 43 973040 4 Thrust Washer
7 986300 2 Machine Screw M4x65 44 977117 2 Cover Screw {A)
8 - 1 Vinyl Tube D6.6 45 977105 1 Saw Shaft
9 340035C 1 Stator 46 977108 2 Plastic Washer
10 360013 1 Armature 47 977110 1 Rubber Liner
1 976441 1 Bearing Lock 48 977101 2 Needle Bearing
12 608VVM 1 Ball Bearing 608VVMC2EPS2L 49 977106 1 Saw Whee! Assembly (includes Item No.48)
13 - 1 Name Plate 50 994551 1 Band Saw Blade (Alloy Steel) 10
14 949510 2 Rivet D25x4.8 10 51 977109 1 Washer (A)
15 977072 2 Stop Plate 52 997800 2 Bearing Holder Assembly (includes ltem 54 — 50,130 - 132)
16 977087 1 Housing Assembly {includes Item No.17,18} 53 949245 4 Machine Screw M3x30 10
17 977089 2 Slotted Set Screw M4x8 54 - 2 Bearing Holder
18 977088 2 Brush Holder 55 977114 2 Bearing Pin
19 977085 1 Guard Plate 56 6042ZM 2 Ball Bearing 6042ZMC3PS2S
20 958523 2 Machine Screw M4x8 (w / Spring Washer) 57 949429 4 Bolt Washer M4 10
21 999085 2 Carbon Brush 2 58 6062ZM 8 Ball Bearing 606Z2ZMC3PS2S
22 994563 2 Brush Cap 59 977139 4 Bearing Pin (B)
23 994564 1 Panel (A) 60 949891 2 Pin  D4x10 10
24 949215 8 Machine Screw M4x8 10 61 949499 1 Spring Pin  D4x20 10
25 994562 2 Machine Screw M6 25 w / Spring Washer 62 977119 1 Tension Lever
26 967329 2 Washer (H) 63 949429 2 Bolt Washer M4 10
27 977122 1 Grip 64 604ZZM 1 Ball Bearing 6042ZMC3PS2S
28 949243 6 Machine Screw M5x25 10 65 949499 1 Spring Pin - D4x 20 10
29 949660 1 Hex.Socket Head Bolt M6x20 10 66 949821 2 Hex.Socket Head Bolt M5x16 10
30 949455 1 Spring Washer M6 10 67 949454 2 Spring Washer M5 10
31 994585 1 Saw Cover (B) 68 949431 2 Bolt Washer M5 10
32 977116 1 Saw Shaft (B) 70 977095 1 Oil Gauge
33 949660 2 Hex. Socket Head Bolt M6x20 10 71 977132 1 Seal Washer
34 949455 2 Spring Washer M6 10 72 949215 1 Machine Screw M4x8 10
35 977115 1 Arm 73 949453 1 Spring Washer M4 10
36 935713 1 Nut 74 977145 1 Saw Cever {A) Assembly (includes Item 52.53)
37 977118 1 Cam Shaft (A) 75 977124 1 Saw Cover (C)
2 CB 10V 1-89



@HITACHI 4” ROTARY BAND SAW  Model CB 10V

ITEM PART NO. SUPPLY ITEM PART NO. SUPPLY
NO. NO. USED DESCRIPTION Q1Y NO. NO. USED DESCRIPTION QTY
76 949236 2 Machine Screw M5x10 10 114 994568 1 Handle
77 977125 1 Guide Plate 115 949432 1 Bolt Washer M6 10
78 977108 2 Plastic Washer 116 949830 1 Hex.Socket Head Bolt M6x 10 10
79 977135 1 Washer (B) 117 994584 1 Trigger Switch
80 949239 2 Machine Screw M5x16 10 118 977133 2 Tapping Screw D4x10
81 931008 1 Key 4x4x12 120 988889 3 Tapping Screw D4x25 w/ Washer
82 949660 1 Hex.Socket Head Bolt M8x 20 10 121 977096 1 Sprocket Assembly (includes Item 81,95 — 104)
83 949455 1 Spring Washer M6 10 122 949455 2 Spring Washer M6 10
84 967329 1 Washer (H) 123 977134 1 Safety Cover
85 949891 2 Pin D4x10 10 124 936311 2 Washer (B)
86 977105 1 Saw Shaft 125 977136 1 Special Nut  M20
87 977111 1 Sprocket 126 994567 1 Mark Plate
88 977110 1 Rubber Liner 127 949510 2 Rivet M2.5x4.8 10
89 977101 2 Needle Bearing 128 977140 1 Cover Plate
90 977107 1 Saw Wheel 129 949510 2 Rivet M2.5x4.8 10
91 949455 3 Spring Washer M6 10 130 949431 4 Bolt Washer M5 10
92 949661 3 Hex.Socket Head Bolt M6x30 10 131 949432 4 Boit Washer M6 10
93 949455 1 Spring Washer M6 10 132 949455 4 Spring Washer M6 10
94 949660 1 Hex.Socket Head Bolt M6x20 10 133 949429 2 Bolt Washer M4 10
95 977099 1 Adjust Nut (B} 134 994572 1 Magnet
96 949458 1 Spring Washer M10 10 135 994570 1 Pickup
97 977098 1 Worm Wheel 136 994581 2 Coliar
98 948001 1 Retaining Ring for 32 Hole 137 994580 1 Printed Circuit Board (B) {includes ltem Nos.136,139)
99 6201C3 1 Ball Bearing 6201C3 138 994579 1 Packing (B)
100 977100 1 0-Ring (P) 139 976280 2 Bushing
101 977103 1 Shaft Holder 140 949207 2 Machine Screw M3x16 10
102 977101 1 Needle Bearing 141 994577 1 Panel Box
103 977102 1 QOil Seal 142 994578 1 Packing
104 977097 1 Sprocket Shaft 143 994571 1 Display Panel Assembly fincludes Item No.149)
105 977112 1 Chain 144 994575 1 Heat Sink
106 994576 1 Panel (B) 145 949553 1 Nut M3 10
107 5004122 1 Cord Assembly (UL.CSA) 146 949207 1 Machine Screw M3x16 10
108 994565 1 Cord Armor 147 994569 1 U-Element Connector
109 959140 1 Connector 10 148 — 1 Vinyl Tube D7.4
111 949221 2 Machine Screw M4x20 10 149 994573 1 Key Board
112 994566 1 Cord Clip 150 949451 3 Spring Washer M3 10
13 977079 2 Tapping Screw D4x 16 151 949422 3 Bolt Washer M3 10

3 CB 1oV



